
Your (Half Yearly Compliance Report) has been Submitted with following details

Proposal No IA/AS/MIS/57418/2016

Compliance ID 446648778

Compliance Number(For Tracking) EC/M/COMPLIANCE/446648778/2025

Reporting Year 2025

Reporting Period 01 Dec(01 Apr - 30 Sep)

Submission Date 28-11-2025

RO/SRO Name V Geroge Jenner

RO/SRO Email tr025@ifs.nic.in

State ASSAM

RO/SRO Office Address Integrated Regional Offices, Guwahati

Note:- SMS and E-Mail has been sent to V Geroge Jenner, ASSAM with Notification to Project Proponent.





New Integrated Terminal Building at LGBI Airport, Guwahati From:  April 25 
to September 25 

Status of the conditions stipulated in Environment Clearance 
 

 
 

Half Yearly Compliance Report 
[...]

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

C
O

N
C

R
ETE R

O
AD

PERI METER ROAD

PERI METER ROAD

PERI METER ROAD

PER
I M

ETER
 R

O
AD

PER
I M

ETER
 R

O
AD

PER
I M

ETER
 R

O
AD

LO
CALIZER ANTENA

C
ABLE BO

X

SACS-02

PAPI LIG
H

T 

SINE EDGE LIGHT

SINE EDGE LIGHT

SINE EDGE LIGHT

23 24 25 26

A321 A321 A321 A321 A321 A321

22

IAPP

IAPP

EDG
E LIG

HT

EDG
E LIG

HT

EDGE LIGHT

EDGE LIGHT

WATER RESERVATION

FIRE PIT AREA

A
PP-20

T
W

Y
-N

A

A
PP-20

T
W

Y
-N

A

R
/W

-B

R
/W

-A

R
/W

-A

R
/W

-B

L4-RW

L4-RW-1

L3-RW/A

L3-RW/B

CABLE O
UT PUT

CABLE BOX

CABLE BOX

LO
CALIZER RO

O
M

LO
CALIZER RO

O
M

ELECTRIC

CABLE BOX

BAMBOO FRENCHING
BAMBOO FRENCHING

BAMBOO FRENCHING
BAMBOO FRENCHING

HUT

CANNAL

D
RA

IN

D
RA

IN

D
RA

IN

D
RA

IN

D
RA

IN

D
RA

IN

APP-20

APP-20

APP-20

PAPY 20 EP1
PAPY
 20 EP 2

PAPY

 20 EP3

48.50

49.00

48.2048.3048.40
48.6048.7048.8048.90

48
.5

0

49.00
49.0049.00

48.2048.30

48
.4

0

48
.6

0
48

.7
0

48
.8

048.9048.90
48

.90

48.5048.50
48.10

48.20
48.3048.4048.40

48.40

48.6048.60

48.00

48.50

49.00

48.1048.1048.1048.2048.3048.40
48.60

48.70

48
.80

48.90

48.50
48.30
48.40

48.60
48.70

48.80
48.90

48.5048.5048.50

49.00

48.1048.10 48.20
48.20

48.30
48.3048.40

48.4048.6048.7048.7048.7048.80 48.90

49
.0

0

49
.0

0
48

.7
0

48
.7

0
48

.8
0

48
.8

0
48

.9
0

48
.9

048.50
48.50
48.4048.40
48.60

48.6048.70

48.50

47.50

48.00

48.00
48.50

48.50

49.00

49.00

47.60

47.60

47.70

47.70

47.80

47.80

47.90

47.90

48.10

48.10

48.20

48.20

48.30

48.30

48.40

48.40

48.60

48.60

48.70

48.70

48.80

48.80
48.90

48.9049.10

49.10

49.20

49.20

49.30
49.30

47.50
48.00

48.50

48.50

48.50

49.0049.00

47.4047.4047.6047.7047.8047.9048.1048.20

48.3048.30

48.3048.40

48.4048.40

48.60

48.60

48.70

48.70

48.80

48.8048.90
48.90

48
.5

049.00

48.30

48
.3

0
48

.4
0

48
.6

0
48

.7
0

48
.8

0
48

.9
0

49
.1

0

48.50

48.50

48.50

49.00

49.00

49.00

48.10
48.10

48.20
48.2048.30

48.30

48.40

48.40

48.60

48.60

48.60

48.70

48.70

48.70

48.80

48.80

48.80

48.90

48.90

48.90

49.10

49.10

49.10

49.20

49.20

49.30

49.30
49.4049.40

47.50

48.00

48.00

48.50

48.50

49.00

49.00

47.6047.7047.8047.9048.10

48.10
48.20

48.2048.30

48.30

48.40

48.40

48.60

48.60

48.70

48.70

48.80

48.80
48.90

48.90
49.10

49.10

49.20

49.20

49.30
49.30

47.5048.00

48.50
48.5047.2047.3047.4047.6047.7047.8047.9048.10

48.10

48.20

48.2048.30

48.30

48.40

48.40

48.60
48.6048.70

48.70
48.80

48.80
48.90

48.90

48
.0

0
47

.8
047.90 48

.1
0

48
.1

0

48
.2

0

48
.2

0

48
.3

0
48

.3
0

48
.4

0
48

.4
0

48.50

48.50

48.50

49.0049.00

48.1048.2048.30

48.3048.30

48.40

48.4048.40

48.60

48.60

48.70

48.70

48.80

48.8048.90
48.90

48.00

48.50

48.50

49.00

49.00

48.10

48.10

48.20

48.20

48.30

48.30

48.40

48.40

48.60

48.60

48.70

48.70

48.80

48.80
48.90

48.90
49.10

49.10

49.20

49.20

49.30
49.30

48.6048.70

48.00

48.50

47.70
47.80
47.90
48.10
48.20
48.30
48.40

49.20
49.20

49.30

49.30
49.00

48.50

49.00
49.0049.00

49.50

49.50

48.60
48.70

48.8048.9049.10

49.20

49.30

49.30

49.30

49.40

49
.4

0

49.60

49.60

49.70
49.70

49.00

49.1049.10

49.1049.1049.1049.20 49.20 49.20

49.2049.2049.20
49.3049.3049.30

49.30 49.3049.3049.30 49.3049.3049.3049.3049.3049
.4049.40

49
.4

0

49.40

49.1049.10

49.10 49.10

49.20 49.20

49.2049.20 49.3049.30
49.30 49.3049

.4
0

49.40

48.50

49.00

48.3048.4048.6048.7048.8048.90
49.1049.20

49.30

47
.5

0
47

.4
0

47
.50

48
.0

0
47

.60
47

.7
0

47
.8

0
47

.9
0

48
.1

0
48

.2
0

48.30

48
.3

0 48.00
47.7047.8047.90

49
.0

0
48

.7
0

48
.8

0
48

.9
0

49
.1

0

49
.2

0

49
.2

0

49
.2

0

49.50

49.30

49.40

49.60

48.00
48.50

49.0047.90
48.1048.2048.3048.40 48.60 48.70 48.80

48.90
49.10

49
.2

0
49

.2
0

48.50

48.20
48.30
48.4048.60

48
.7

048.80

48.80

48.80
48.80

48
.50

48
.1

0

48.20
48.3048.4048

.6
0

48
.7

0

0UTFALL
02

0UTFALL
03

DN-2
DN-2

TC-3 RC-2 RC-3 RC-4

DN-3DN-3 TC-4

DN-4

DN-5

LINED TRAPEZOIDAL DRAIN

RECTANGULAR OPEN
DRAIN

RC-9

OPEN RECTANGULAR DRAIN

0UTFALL
05

RC-5

DN-6

REFER
NOTE -6

GIAL-3003-JAC-SWD-DRG-3004-01

07-11-2307-11-2307-11-23

25-10-23
A

25-10-23
DETAIL DESIGN ISSUE

SP AG BR

B
07-11-23

DETAIL DESIGN ISSUE
SP AG BR

SS

SS

25-10-23 25-10-23

STORMWATER DRAINAGE

OVERALL LAYOUT

SS 25/10/2023

1:4000

SP 25/10/2023

AG 25/10/2023

BR 25/10/2023

BGIAL-3003-JAC-SWD-DRG-3004-01

A

B

C

D

E

F

G

H

A

B

D

E

F

G

H

12 11 10 9 8 7 6 5 4 3 2 1

12 11 10 9 8 7 6 5 4 3 2 1

INFORMATION

REV:

DATE

SCALE :

PROJECTION

SIGNNAME

DSGN
DRWN
CHKD
APPD

SIZE :

AS BUILT

JOB No. :  87F35800

REV. DESCRIPTION CHECKEDDRAWNDESIGNED APPROVED

CLIENT:

DRAWING NO.

RELEASED FOR
TENDER APPROVAL CONSTRUCTION

NO.

A1

KEY PLAN

GUWAHATI INTERNATIONAL AIRPORT LTD.
(GIAL)

CONSULTANT:

CH2M HILL (INDIA) PRIVATE  Ltd
184,1STFLOOR, PLOT No.184,
PLATINUM TOWER, UDYOG
VIHAR, PHASE-1
GURUGRAM -122016
www.jacobs.com

GUWAHATI INTERNATIONAL AIRPORT LTD.
(GIAL)

STATUS :

PROJECT :
DESIGN CONSULTANCY SERVICES FOR

AIRSIDE CIVIL & AGL DEVELOPMENT WORKS AND
CAT-I APPROACH LIGHTING SYSTEM (ALS) AT

RWY-02 END DEVELOPMENT WORKS

DETAILED DESIGN

APPROVAL ISSUE

DRAWING TITLE :

N

ST 26 ST 27 ST 28 ST 29

ITROOM

LOBBYSERVICEROOM - 01 ITROOM LOBBYSERVICE

ROOM - 01

IT

ROOM LOBBYSERVICE

ROOM - 01

IT

ROOM LOBBYSERVICE

ROOM - 01

IT

ROOM LOBBYSERVICEROOM - 01

N

M
AT

C
H

LI
N

E,
 S

EE
 D

R
AW

IN
G

 B
EL

O
W

SCALE 1:400 @ A1 ; 1:800 @ A3

40200 84 12 16

METRES

LEGEND:

1. ALL DIMENSIONS ARE METERS UNLESS OTHERWISE
SPECIFIED.

2. FOR GENERAL ARRANGEMENT LAYOUT, REFER
DRAWING No.GIAL-1001-JAC-CVL-DRG-1001-01 To 08.

3. FOR GRADING PLAN LAYOUT REFER DRAWING No.
GIAL-1001-JAC-CVL-DRG-1006-01 TO 08.

4. FOR CATCHMENT LAYOUT PLAN REFER DRAWING No.
GIAL-3003-JAC-SWD-DRG-3002-01 & 02.

5. FOR STORM WATER DRAINAGE  PLAN REFER
DRAWING No. GIAL-3003-JAC-SWD-DRG-3005-01 TO 12.

6. WHILE CONSTRUCTION OF DRAINS IF THE ROADS ARE
STILL OPERATIONAL, THEN 3 CULVERTS OF 600MM DIA
TO BE INTRODUCED AS TEMPORARY ARRANGEMENT.

7. AT OUTFALL LOCATIONS AND DESIGN NODES WHERE
GROUND LEVELS FROM THE GRADING FILE / TOPO
FILE IN UNAVAILABLE, GROUND ELEVATIONS ARE
PICKED FROM SD DRAWINGS.

8. CULVERTS INTRODUCED AT LOCATIONS OF EXISTING
TAXIWAYS & ROADS SHALL FOLLOW SAME PAVEMENT
EDGE LEVELS AS EXISTING.

9. IN ABSENCE OF GROUND LEVELS IN THE AIR FORCE
REGION, GRADING IS EXTENDED AS PER ICAO
GUIDELINES AS IS ADOPTED FOR DRAINAGE DESIGN.

NOTES:

- LINED TRAPEZOIDAL DRAIN
- PERFORATED RECTANGULAR DRAIN
- OPEN RECTANGULAR DRAIN
- CULVERT
- FLOW ARROW
- PLANNED OUTFALL

RC-XX
TC-XX

- ROAD CULVERT
- TAXIWAY CULVERT

DN-XX - DRAIN NETWORK NAME 
ABBREVIATION

- DESIGN NODE

M
AT

C
H

LI
N

E,
 S

EE
 D

R
AW

IN
G

 A
BO

VE

AutoCAD SHX Text
STRUCTURAL GLAZING

AutoCAD SHX Text
AS/ELEVATION

AutoCAD SHX Text
STRUCTURAL GLAZING

AutoCAD SHX Text
AS/ELEVATION

AutoCAD SHX Text
STRUCTURAL GLAZING

AutoCAD SHX Text
AS/ELEVATION



List Of Tank for STP
Mark Description

 SC  Screen Chamber
 O&G  Oil & Grease Trap
 EQT  Equalization Tank
 AX1&2  Anoxic Tank 1&2
 AT1&2  Aeration Tank 1&2
 MBR1&2  Membrane Bio Reactor 1&2
TWT Treated Water Tank
 SHT  Sludge Holding Tank
 CST Collection Sump Tank
SWT Soft Water Tank

EQT

SHT

AX-2 MBR-2 TWT

LL

LL

PG

P&ID FOR SEWAGE TREATMENT PLANT OF
CAPACITY 2x500 KLD

AT-2

Incoming
Sewage

GC

PG
PG

PG

PG

Quantity  2No's(1w+1s)

Air Blower for
EQT & SHT

Capacity  350m cum/hr
Quantity     3No's(2w+1s)

Sludge Recirculation Pump

Head 10-12m
Capacity      122m cum/hr

Quantity     3No's(2w+1s)
Permeate Suction Pump

Head          10m
Capacity    27-40m cum/hr

Quantity  3No's(2w+1s)
Air Blower for MBR-1&2

Head        4500 mm
  Capacity   155m cum/hr

Quantity  3No's(2w+1s)

Air Blower for AT-1 & 2

Capacity  350m cum/hr

Anoxic Tank-2 Aeration Tank-2 MBR Tank-2

Capacity  289.80m³

Sludge Holding Tank

SL-MS C-Class
Pipe 300mm

SL-MS C Class
Pipe 300mm

OF-GI C-Class
 Pipe 500mm

HST

PIT

AV

VFD

MBRAT-1

PIT

AX-1

Anoxic Tank-1

Fine Screen Chamber-1

Quantity     3No's(2w+1s)

Softener feed Pumps

Head           20m
Capacity     25m cum/hr

Treated Water Tank

Aeration Tank-1 MBR Tank-1

AIR-MS C Class
Pipe 100mm

AI
R

-M
S 

C
 C

la
ss

 P
ip

e 
10

0m
m

AI
R

-U
PV

C
 P

ip
e 

65
m

m

Quantity    2No's(1w+1s)
Screw Pumps

Head          50m
Capacity     3.0 cum/hr

Legend
Mark Description

Air Line

Sludge Line

Treated Line

Soft Water Line

Water Level

Butterfly Valve

Non Return Valve

Pressure Gauge

Pump

Air Blower

Ball Valve

High Level

Low Level

Diffuser

Electro Magnetic Flow Meter

Pressure Indicator Transmitter

Hydro Static Transmitter

Automatic Valve

Air Rotameter

Y Strainer

Water Rotameter

Vacuum gauge

 Ejector

Mixer

Centrifuge

Softener/Filter

Ultraviolet System

Fine Screen

Manual Screen

Air Compressor

PG

EMF

PIT

HST

VG

AV

AV

 SS-304 Pipe
 150mm

SS-304 Pipe
 100mm

SS-304 Pipe100mm

MBR-1

VG

PG

PG

PG
Ejector

Ejector

Submersible
type Mixer
with motor

Mixer

PG

MOC        SS-304

Fine  Screen

Punched Hole    3 mm

STP INLET PARAMETERS
1. Daily Average Flow 2x500m³/Day

2. PH 6.5-8.5
3. BOD 250-450 MG/L
4. COD 400-600 MG/L
5. Oil & Grease 50 MG/L
6. NH4-N 10 MG/L
7. S.Solids 200-400 MG/L
8. TP 10 MG/L

Quantity      3No's(2w+1s)

Equalization
Transfer Pumps

Head 10m
Capacity       38m cum/hr

Fine Screen Chamber-2

MOC        SS-304

Fine  Screen

Punched Hole   3 mm

EFM

Head  5000mm Head        5000mm

PG

PG

STP OUTLET PARAMETERS
1. Daily Average Flow 2x500m³/Day
2. pH 6.0-8.5
3. BOD Less than 5.0 MG/L

4. S.Solids
Less than 1.0 MG/L
(Not measurable)

5. COD Less than 30.0 MG/L
6. Oil & Grease Less than 3.0 MG/L
7. NH4-N Less than 5.0 MG/L
8. TP Less than 1.0 MG/L

Ejector

To
Drain

PG

PG

SWT

IC

Quantity       1 No

Centrifuge

Dia            900 mm

SW
-G

I C
-C

la
ss

 P
ip

e 
10

0m
m

SW
-G

I C
-C

la
ss

 P
ip

e 
10

0m
m

SW-GI C-Class
Pipe 100mm

SW-GI C-Class
Pipe 100mm

Soft Water Tank
Quantity 1No

Brain tank

Capacity  5000 Lts

Quantity 1No

Softener

Dia       2400 mm
Hos       2000mm
MOC     MSRL

SW-GI C-Class Pipe
100mm

Air-MS C Class
Pipe 100mm

Air-MS C Class Pipe 100mm

Ai
r-M

S 
C

 C
la

ss
 P

ip
e 

65
m

m

Air-MS C Class Pipe 65mm Air-MS C Class Pipe 65mm

SL-GI C-Class
Piping 300mm

SL-GI C-Class
Piping 300mm

SL
-G

I C
-C

la
ss

 P
ip

in
g 

30
0m

m

SL-GI C-Class
 Pipe 200mm

SL-GI C-Class
Pipe 200mm

Quantity       1No
Capacity       400LPH
MOC HDPE
Tank Capy    250 Lts

Hypo Dosing
System

PVC Pipe 25mm

AI
R

-M
S 

C
 C

la
ss

Pi
pe

 8
0m

m

AIR-MS C ClassPipe 80mm AIR-MS C ClassPipe 80mm

HST

AIR-MS C Class 80mm

AIR-SS-304
Pipe 100mm

Air Compressor

Air Line For All
Automatic Valve
& Ejector

AIR-MS C Class
Pipe 100mm

AIR-SS-304
Pipe 100mm

SS
-3

04
 P

ip
e 

10
0m

m

 SS-304 Pipe
 100mm

 SS-304 Pipe
 100mm

SS-304 Pipe
100mm

TW-MS C-Class
Pipe 100mm

TW-MS C-Class
Pipe 100mm TW-GI C-Class

Pipe 100mm

Frontal Piping
 GI 100mm

SWL-GI C-Class
Pipe 100mm

SL-MS C Class
40mm

SL-MS C Class
40mm

SL-GI C-Class
Piping40mm

Mark Description
SL Sludge Line
SW Sewage Line
Air Air Line
TW Treated Water Line
SWL Soft Water Line

Manual Coarse Screen

QTY            2 Nos
Size           900x800mm

VG

PG PG PG

SW-MS C-Class
Pipe 150mm

SW-GI C-Class
Pipe 125mm

EFM

Quantity       1No
Capacity       50 LPH
MOC HDPE
Tank Capy    500 Lts

Poly Dosing
System

Air
Rotameter

AI
R

-M
S 

C
 C

la
ss

Pi
pe

 8
0m

m

M
S 

pi
pe

 C
-C

la
ss

 1
00

m
m

SL
-G

I C
-C

la
ss

Pi
pi

ng
 8

0m
m

O&G

AV

Client
Scope

SOF

PG PG

Air
Rotameter

AIR-MS C Class
Pipe 100mm

PGPG PG

AIR-MS C Class
Pipe 150mm

PGPG

AI
R

-M
S 

C
 C

la
ss

 P
ip

e 
10

0m
m

List of STP Electromechanical unit
Mark Description Unit Capacity Head

ETP Equalization Transfer Pump (2W+1S) 38.0m³/hr 10.0Mtrs
CSTP Collection Sump Transfer Pump (2W+1S) 25.0m³/hr 16.0Mtrs

SRP Sludge Recycling Pump (2W+1S) 122.0m³/hr 10-12 Mtrs

AB Air Blower for EQT,SHT (1W+1S) 300.0m³/hr 5.0 Mtrs
AB Air Blower for AT-1 & AT-2 (2W+1S) 350.0m³/hr 5.0 Mtrs
AB Air Blower for MBR-1 & MBR-2 (2W+1S) 155.0m³/hr 4.5 Mtrs
SP Screw Pumps (1W+1S) 3.0m³/hr 50 Mtrs

PSP Permeate Pumps (2W+1S) 27.0-40.0m³/hr 10 Mtrs

SFP Softener Feed Pumps (2W+1S) 25.0m³/hr 20 Mtrs

SM Submersible type Mixer with
Motor (2W) 1 hp, 1400 RPM

BK Backwash Tank 2 No 2000 Lts HDPE
CF Centrifuge 1 No Dia= 900mm

HYP Hypo Dosing System 2 No's Pumps 400 LPH
Tank=250 Lts HDPE

CRT Citric Dosing System 2 No's Pumps 0-160 LPH
Tank=100 Lts HDPE

SOF Softener 1 Set Dia=2400 Hos=2000

BT Brine Tank 1 No's Capacity
5000 Lts

PDS Poly Dosing System 1 No's Pumps 0-50 LPH
Tank=500 Lts HDPE

MC Manual screen 2 No's -

FC Fine Screen 2 No's -

UV UV System 1 No's 50.0m³/hr -

Oil Skimmer

QTY          1nos

Quantity      3No's(2w+1s)

Collection Sump
Transfer Pumps

Head        16 m
Capacity       25m cum/hr

Oil
Collection

Drum

Agitator

Hypo Dosing
System

SL
-G

I C
-C

la
ss

Pi
pe

 2
00

m
m

CST

Quantity       1No
Capacity       160LPH
MOC HDPE
Tank Capy    100 Lts

Citric Dosing
System

Service
Water Line

AV

SS
-3

04
 P

ip
e 

10
0 

m
m

SS
-3

04
 P

ip
e 

10
0m

m

AV

PV
C

 P
ip

e 
25

m
m

A
V

SS
-3

04
 P

ip
e

10
0 

m
m

TW
-G

I C
-C

la
ss

 P
ip

e 
12

5m
m

Service
Water Line

AV

Quantity 1No
Backwash Tank

Tank       2000 Lts

A
V

Citric Dosing
System

Quantity 1No
Backwash Tank

Tank       2000 Lts

PV
C

 P
ip

e 
25

m
m

UV

AV

AV

TW-GI C-Class Pipe 65mm

EFM

AV

 SS-304 Pipe
 100mm

Quantity       1No
Capacity       160LPH
MOC HDPE
Tank Capy    100 Lts

PG

PG

PG
AV

AV

AV

AV

AV

AV

PG

OTM

OTM

PH

BY-PASS SW-MS
C-Class Pipe 80mm

SW-GI C-Class Pipe
100mm

M
S 

pi
pe

 8
0m

m

MS pipe 125mm

M
S 

pi
pe

 1
00

m
m

M
S 

pi
pe

 1
00

m
m

M
S 

pi
pe

 1
00

m
m

M
S 

pi
pe

 8
0m

m

M
S 

pi
pe

 8
0m

m

SW-GI C-class
Pipe 125mm

SW-GI C-class
Pipe 125mm

SW
-G

I C
-c

la
ss

Pi
pe

 1
25

m
m

SW
-G

I C
-c

la
ss

Pi
pe

 1
25

m
m

SW-GI C-class
Pipe 125mm

SW-GI C-class
Pipe 125mm

PG PG PG

M
S 

pi
pe

 C
-C

la
ss

 1
00

m
m

M
S 

pi
pe

 C
-C

la
ss

 1
00

m
m

Ai
r-M

S 
C

 C
la

ss
 P

ip
e 

65
m

m

Ai
r-M

S 
C

 C
la

ss
Pi

pe
 1

00
m

m

Air-MS C Class
Pipe 100mm

AIR-MS C Class
Pipe 80mm

AIR-MS C Class
Pipe 80mm

AIR-MS C Class 80mm

AI
R

-M
S 

C
 C

la
ss

Pi
pe

 8
0m

m

AIR-MS C Class
Pipe 100mm

AIR-MS C Class
Pipe 100mm

SL
-G

I C
-C

la
ss

Pi
pe

 2
00

m
m

SL
-G

I C
-C

la
ss

Pi
pe

 2
00

m
m SL-MS C-Class

Pipe 200mm

SL-MS C-Class
Pipe 200mm

SL-MS C-Class
Pipe 200mm

SL-GI C-Class
Piping 300mm

SL-GI C-Class
Piping 300mm

SL
-G

I C
-C

la
ss

 P
ip

in
g 

20
0m

m

TW-MS C-Class
Pipe 80mm

SS
-3

04
 P

ip
e 

10
0m

m
SS

-3
04

 P
ip

e 
10

0m
m

SS
-3

04
 P

ip
e 

10
0m

m

SS
-3

04
 P

ip
e 

10
0 

m
m

TW
-G

I C
-C

la
ss

 P
ip

e 
12

5m
m

TW
-G

I C
-C

la
ss

 P
ip

e 
65

m
m

PV
C

 P
ip

e
25

m
m

PV
C

 P
ip

e 
25

m
m

PV
C

 P
ip

e 
25

m
m

AI
R

-U
PV

C
 P

ip
e 

10
0 

m
m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

AI
R

-B
re

ad
ed

 H
os

e 
Pi

pe
 2

5 
m

m

STREAM-1

STREAM-2